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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, ANT+,
NFC and WPT

MODEL NUMBER: SM-G981B/DS, SM-G981B

SERIAL NUMBER: RFCN80OWVC7W (CONDUCTED);

DATE TESTED: OCT 22, 2020

APPLICABLE STANDARDS
STANDARD TEST RESULTS
FCC PART 27M Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
o
Junwhan Lee Sungeun Lee
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

FCC CFR 47 Part 2.

FCC CFR 47 Part 27.

ANSI TIA-603-E, 2016

ANSI C63.26, 2015

KDB 971168 D01 Power Meas License Digital Systems v03r01

arwdE

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do,16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
[ ] Chamber 1
[ ] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at http://www.iasonline.org/wp-content/uploads/2017/05/TL-637.pdf.
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4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.35dB
Radiated Disturbance, 30 MHz to 1 GHz 3.49dB
Radiated Disturbance, 1 GHz to 18 GHz 5.82 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.49 dB

Uncertainty figures are valid to a confidence level of 95%.
4.3. DECISION RULE

Decision rule for statement(s) of conformity is based on Procedure 1, Clause 4.4.2 in
IEC Guide 115:2007.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, ANT+, NFC and
WPT. This test report addresses the WWAN operational mode.

This report covers the Samsung models SM-G981B/DS and SM-G981B.
These models are identical in hardware except SM-G981B has single SIM tray.
With some pre-scan, model SM-G981B/DS was set for final test.

- C2PC
This is no H/W change, and only EM and Power were tested because A-MPR was applied
to low channel side.

5.2. WORST-CASE ORIENTATION
LTE Band 41 FCC were tested on HPUE mode since it is high power.(Power class 2)

A-MPR is implemented in this EUT when operating on HPUE per the A-MPR specification in
3GPP TS 36.101 (Table 6.2.4-4a). Conducted output power verification data are shown
Appendix A. Also only Emission mask test item were performd A-MPR condition (Especially low
channel side)

The worst-case scenario for all measurements is based on the average conducted output power
measurement investigation results. Output power measurements were measured on QPSK,
16QAM, 64QAM and 256QAM modulations. It was found that QPSK and 16QAM results were
worst case. All testing was performed using QPSK and 16QAM modulations to represent the
worst case.
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5.3. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA800 R37M5WSB411SE3 N/A
Data Cable SAMSUNG EP-DG977 N/A N/A
/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is continuously communicated with the call box during the tests.

SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

Sl | EE
ST

Combiner

Spectrum Analyzer|
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Power Splitter WEINSCHEL WA1534 UL001 02-05-21
Communucations Test Set R&S CMW500 150313 08-05-21
DC Power Supply AGILENT E3640A MY54226395 | 08-05-21
Spectrum Analyzer AGILENT N9030A MY54490312 08-05-21
Attenuator PASTERNACK PE7395-10 AO011 08-05-21
Temperature & Humidity ESPEC SH-642 93001109 | 08-04-21
Chamber

Antenna port test software UL CLT Ver2.5

/. SUMMARY TABLE

27.53(m) Emission mask Section 9.2 Conducted Pass
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8. LIMITS AND CONDUCTED RESULTS

8.1. EMISSION MASK

RULE PART(S)
FCC: §§27. 53 (m)

LIMITS

(m) (4) For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all
frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all
frequencies more than X megahertz from the channel edge, where X is the greater of 6 megahertz or the
actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation
factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz
and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent channel
BRS or EBS licensees.

RESULTS
See the following pages.
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A 1FGaindom saren: 3248 Radio Device: BTS

Ref Offset 16.35 B

1 Ay Ref 30.0 dBm

]
[Center 2.504 GHz Span 60 MHz
Total Power Ref  2437dBm/ 15MHz

Lower Fesks Upser

Start Freq StopFreq  WlegBW  dBm  ALmidB) Freq(Hz)  dBm  AlimidB) Fren (Hz)

TS00MHz  BS00MHz 3000kHz 3871 (2571)  BAGEM ) -

BS00MHz  1300MHz 1000MHz 3308 (2018)  BSSM (=]

1200MHz  J000MHz 1000MHz 3515 (1045)  980M () v

TEOMHz  BS00MHz 2000 kHz ) - 1836 (836)  TH5M

BEOOMHz  1250MHz  1.000 MHz - =) 2930 (1939)  B5NM

1250MHz  2250MHz  1.000MHz ~ =) 2047 F1S4T) 2000M

Z250MHz  30.00MHz 1000 MHz =) G070 C4T0N 2250M .

16QAM Low channel 1RB

Offset High
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e e r————

i " [
Center Freg 2501000000 GHz Radio Sid: Nane
=D Trig: Free Run “Aveg: 00.00% of 10
WGinLow htien: 24 48 Radie Deviee: BTS
Ref Offset 16.36 68
'Lu s Ref 30.0 dBm
10MHz
‘Center 2.501 GHz ‘Span 40 MHz|
QPSK Total Power Rel 21 300Bm/  10MHz
Lowse < Paak > Ugpar
Start Freg StopfFreq  integBW  dBm  ALimdB) Freqitz)  dBm  ALmidB) Frea(Hz)
S000MHz  GO00MHz 2000KHz 2504 (1284  -5025M - [=] -
BODOMHz  1050MHz 1000MHz 2847  (1547)  6000M )
0S0MH:  2000MHz  100DMHz 3101 (601) 00 M ) — 4
SD00MHZ  GOOOMHZ 2000 Kz ~ = ~ 202 (1702)  5020M
GODOMHZ  1000MHz 1000 Melz (-1 2730 (1730)  BOGOM
1000MHz 1400 MHz  1.000 MHz =] 2932 (1832)  10.42M
1400MHz 2000 MKz 1.000 Mz (= 368 LA182 1409M _
- s

QPSK Low channel FRB

ey == =y
1 I I £7:42:33 PM 0c1 23,2020
Ragio Std; None

erier Freq: 2501000000 GHz

et " i 10009 010
Founton " thien S0c8 Raio D BT
Ref Offset 16.35 dB
1 Ao Ref 30.0 dBm
g
‘Center 2.501 GHz Span 40 MHz
Total Power Ref 20349Bm/  10MHz
o
Start Freq SwpFreq  inlegBW  dBm  ALm(dB) Freq(Hz) dBm  ALmidB)  Freq (Hz)
5000 MHz GOOOMHz  2000kHz 2600 (.1390) 5005 M (=) -
6,000 MHz 1050MHz  1.000 MHz 2808 (-1596) B023M (=]
10.50 MHz 2000MHz  1.000 MHz M6 (-9.76) 1316 M (] .
5.000 MHz GO00MHz 2000 kHz (] - 4092 (-3092) 5025M
€.000 MHz 1000 MHz  1.000 MHz - (] SM2T 2427 T400M
10.00 MHz 1400 MHz  1.000 MHz - =) <3583 (-2283) 1006M
1400 MHz. 2000 MHz  1.000 MHz - (2] 4030 (15300 1409M
QPSK Low channel 1RB Offset Low
eyvagin Spernam. fnsbyzer - Specrum Emevman bk =
[ro— i S e
e Care: L0 o Trig 1g: 100.00% of 10
PASS IFGainLow BAen: 24 B Radio Device: BTS
Ref Offset 16.36 dB.
1 Ao Ref 30.0 dBm
g
‘Center 2.501 GHz Span 40 MHz
Total Power Ref 25500Bm/  10MHz
o
Start Freq SwpFreq  inlegBW  dBm  ALm(dB) Freq(Hz) dBm  ALmidB)  Freq (Hz)
5000 MHz GDOOMHz  2000kHz 4080 (27 80) SN5M (=) -
6000 MHz 1050 MHz  1.000 MHz 3328 (-2028) 7508 M =]
10.50 MHz 2000 MHz  1.000 MHz 3350 (-850) 1316 M I V
5000 MHz GOODOMHz 2000 kHz =) 2057 (1057) 5010M
6000 MHz 1000 MHz  1.000 MHz - [ - 2611 -16.11) G0BOM
1000 MHz 1400 MHZ  1.000 MHZ — (5] - 2685  (-1385) 1328M
HooMe  2000me 1000 See asn ieoam.

QPSK Low channel 1RB Offset High

CHvE e e T

Center Freg: 2511000000 GHz
. TrigFreeRun “Aveg: 00.00% of 10
htien: 24 48

Gaie: L0

WGinLow

[ETE e
Radio Sid: Nane

Radie Deviee: BTS

kL - c

Center Freq: 2501000000

PASS G [0 - Trig: “Avg: 100.00% of 10
ASS (FGainiow sanen: 24 48 Raio Device: BTS
Ref Offset 16.36 4B
":.' digivin Ref 30.0 dBm
8

/Center 2.501 GHz

Ref Offset 16.36 d8.
19 dRididinimt Ref 30.0 dBm

Band 41 l

10MHz

[Center 2.501 GHz

Span 40 MHz

16QAM

Total Power Ref  2026dBm/  10MHz
Lowse < Paak > Ugpar
Start Freq StopfFreq  integBW  dBm  ALimdB) Freqitz)  dBm  ALmidB) Frea(Hz)
S000MHz  GO00MHz  2000KHz 2724 (1424)  -5005M - [=] -
BODOMHz  1050MHz  1000MHz P71 (1471)  S000M )
0SOMH:  2000MHz  100DMHz 3057 (557) 050M )
SD00MHZ  GOOOMHZ 2000 Kz = ~ 2664 [1664)  5005M
GODOMHZ  1000MHz 1000 Melz (-1 2756 (1758)  GADOM
1000MHz 1400 MHz  1.000 MHz =] 2996 (1698)  1024M
1400MHZ 2000 Mz 1,000 Mz = 661 161 1408M
= Buans,

Span 40 MHz
Total Power Ref 1957 0Bm/  10MHz

Lower Pk > Upser
Stan Freq Swpfreq  niegEW  dBm  AlimidB) Freq(dz)  oBm  ALimidB) Freq (Hz)
S000MHz  GODOMHz 2000kiz 2834 (1534)  S015M [ -E
GODOMHEZ  10S0MHZ 100DMHZ 2038  (1638)  B023M )
1050Mz  2000MHz  1000MHz 3504 (1004)  A05SM ) .
S000MHz  GOMMHz  200.0kH ) - 4079 (3079 S010M
GODOMHz  1000MHZ 1000 MHz ) U2 (2420 T240M
1000MHz  1400MHz 1000 MHz = 3570 (2700 1002M
1400MHz  20.00MHz  1.000MHz [ 4002 L1502 1400M .

16QAM Low channel 1RB_Offset Low

eyt Speie Al gt b bk =
i :

16QAM Low channel FRB

Ty AL 07:45:58 P O
erier Freq: 2501000000 GHz Ragio St None
PA Gain: L0 . Tig ur ‘Avg: 100.00°% of 10
- (FGainlow séren: 2448 Rasio Device: BTS
Ref Offset 16.36 dB

Baiyreset Ref 30.0 dBm

ICenter 2.501 GHz

Span 40 MHz.
Total Power Ref  245206m/ 10MHz
Lower Fesks Upser
Start Freq SwopFreq  blegBW  dBm  ALm(GE) Freq(Hz)  dBm  ALimidB) Freq (Hz)
S000MHz  GOOOMHz 2000kHz 4003 (2703)  S180M ) -
BOOMHz  T0S0MHZ  1000MHz 3341 (2041)  7.485M (=]
1050MHz  2000MHz  1000MHz 3448 (248)  AJIGM () .
SO00MHz  GOOOMHZ 2000 kH ) - 2242 (12420 5010M
GO00MHz  1000MHz  1000MHz - =) — 24T (779 G0MOM
1000MHz  1400MHz 1000 MHz ~ =) —~ 2800 H500)  1320M
J400MHz  2000MHz 1000 MHz =) — MO G900 1400M .

16QAM Low channel 1RB_Offset High
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el
88:13:38 PM 0c1 23,2020
Ragio Std; None

eriter Freq; 2438500000 GHz

G 0 . Tig “Avg: 100.00% o 10
Gainion | BAnen 34d8 Radio Device: BTS
Ref Offset 16.36 6B
0 dadiareses Ref 30.0 dBm
g
S T S e -]
L 7 o ot lCenter 2.499 GHz Span 20 MHz
Conter Frag: 2488500000 Gz Radio Sid: Nane
=TS . T FreeRun g 100.00% of 10
Wosinton | BAten: 3448 Radio Gevies: BTS TomIPower Rl Z2eidom. s
Ref Offset 16.36 dB. Lower = Peak > Upper.
10 Sttt + Ref 30.0 dBm Start Freq SwpFreq  hlegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALimidB] Freq(Hz)
2 500 MHz 3500MHz  1000kHz .1B8B 1588) 2505 M (=) -
I500MH:  BOOOMHz 1DIOMH 2821 (1321}  3523M ()
BODOMH  1000MHz 1D0OMH 3302  (892)  8100M () <
2500Mz  JS00MHz  100.0kHz ) 4258 (3256 2750M
I500MH:  TEOOMHz  1.000MHz ) 087 28T 35E0M
7500MH  DEOMMC  1.D00MHz ) 478 (2178 T520M
Band 41 | BEOOMHz  1000MHZ 1.000MHz iy 3512 L0102 9TTEM .
MH QPSK Low channel 1RB_Offset Low
5 z Keysght Speriram Ansyse - gecrum Emissn bk =T
i C c 0 X ca5:130m0rt 2, 2020
[Center 2499 GHz 8pan 20 MHz) Center Freq: 2.498500000 Rasio Std: None
e G 0 - Tog: 4: 10000% of 10
QPSK Tolal Power Rel arataim oma ASS FCainiow | BAmen: 3448 Radio Device: BTS
. I Ref Offset 16.36 4B
Sanfreg  SopFreq  ntegBW  dBm  ALm@B) Freqidz)  dBm  ALmidB) Freadz) {0 s Ref 380 dBim
2500MMz 3S0MM 1000k 22089 (083  2500M - o -k
3500 MHz 8000MHz 1000 MHz 22 36 (-9.38) -3545M =)
8.000 MHz 1000 MHz  1.000 MHz -3263 763) -8030M (] — % |
2500MHz 3S00ME 1000k ] ~ 2 e 2510M
J500MH:  TEO0MHZ  1.000ME -1 2y (1237 350M
THOOMM:  BEO0MHC  100DMH “ 204 1804 T540M
BS00MHz  1000MH: 1000z - wop (708 8SEIM
feo eram
QPSK Low channel FRB
lCenter 2.499 GHz Span 20 MHz
Total Power Ref  254008m/  5hH:
Lower cPuks  Uppe
Start Freq SwpFreq  hlegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALimidB] Freq(Hz)
2 500 MHz 3500MHz  1000kHz 4258 (2959) 2510M (=) -
3500 MHz 8000 MHz  1.000 MHz 3073 (1773) 6538 M =]
8000 MHz 1000 MHz 1000 MHz 34 30 1-939) 9810M ] V
2500 MHz 3500 MHz 1000 kHz (] 1422 (4.22) 2505M
3500 MHz T500MHz  1.000 MHz [ 29 (1292) A520M
7 500 MHZ B5S00MHz  1.000 MHz ] <3304 (2004) T520M
BS00MHZ  1000MMZ 1000MH: ) 457 (85T BSGIM .
QPSK Low channel 1RB Offset High
TerSah Tpete Arhrer Tpacro Gtaon Mk =z Il
i C c

8:14:19 M
Rasio Std: None

020

Center Freq: 2438500000

— ==TE - ‘v 100.00% of 10
PASS IFGainLow BATen: 34 B Radio Device: BTS
Ref Offset 16.36 0B
0 dasiateses Ref 30.0 dBm
g
e i e e e -
: L . 178 ot lCenter 2.499 GHz Span 20 MHz
Canter Freg G Radio Std: Nane
=T o e Free Aum ‘g 180.00% of 10
Wainton #ation: 3448 Radio Gevies: BTS TolIPower Rel 2135 00m . s
e 1 d8 Lower <Pt > g
10 duseavst Ref 30.0 dBm Start Freq SwpFreq  ntegEW  dBm  ALimidB) FreqiHz)  dBm  ALmidB)  Fraq (Hz)
2500Mz  3500MHz 1000k 1977 (677)  2505M “ -
3500Mz  BOOOMH 1ODDMHZ 2656  (1358)  3523M -
BOCOMHz  1000MHz 1ODDMHz 3371 (&71)  8030M (=)
2500Mz  JS00MHz  100.0kHz ) - 4282 (282 2620M
I500MH:  TEOOMHz  1.000MHz ) 2056 (2356 3560M
7500MH  DEOMMC  1.D00MHz [ 449 (2149 T540M
Band 41 | BEOOMHz  1000MHZ 1000 MH =) 489 (969 B5MM
16QAM Low channel 1RB_Offset Low
5MHz —— — -
s C 5 At G5z O
[Center 2499 GHz Span 20 MHz) riter Freq: 2458500000 GHI Ragio Std; None
. =T . Trig “Aug: 100.00% of 10
16QAM Tea bone Bl e o A FGainLow Snen: 3448 Radio Device: BTS
Lo ko Ugpar Ref Offset 16,35 dB.
Start Freq Stpfreq  InegBW  9Bm  alimdB) Freqiiz)  0Bm  ALmEB)  Freaiz) 10 idreode REL TR 1| IR
2500MHz 3S0MM 1000k 2351 (1051 2510M - = -k
3500 MHz B000MHz 1000MHz 2305 (-1005) -3500M =)
8.000 MHz 1000MHz  1000MHz 3204 704) £010m ) — %
2500MHz  3500MHz 1000k - ~ 2135 () 2510M
J500MH:  TEO0MHZ  1.000ME -1 207 (1217 350M
TENOMHZ  BS00MHz 1000 Mz - RAE 1918 7505M
500MHz  1000MHz 1,000 etz -1 HREL 76N 855IM .
= brans
16QAM Low channel FRB
Center 2.499 GHz Span 20 MHz
Total Power Ref  2¢300Bm/  5hiHz
Lower cPuks  Uppe
Start Freq SwpFreq  hlegBW  dBm  ALm(dB) Freq(Hz)  dBm  ALimidB] Freq(Hz)
2 500 MHz 3500MHz  1000kHz 4288  (.2988) 2535M (=) -
I500MHz  BOOOMHz 100DMHz 159 (1850)  BA4BM ()
BOCOMHz  1000MHz TODDMHz M50 (950)  9840M () <
2500Mz  JS00MHz  100.0kHz ) - AET0 (S70)  2500M
I500MH:  TEOOMHz  1.000MHz ) 2348 (1348 3520M
7500MHz  BSODMHZ 1000 MHz =) a4 12044 TEEM
BS00MH:  1000MHZ  1.000MHz ) M58 (956 BSISM .

16QAM Low channel 1RB_Offset High
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Appendix A

Additional Maximum Power Reduction (A-MPR

Output
Test Bandwidth Frequenc R _ A-MPR
NS MCC a Y Modulation RB Size RB Offset Power
case [MHZzZ] [MHZ] [dB]
QPSK 22.34
16QAM B} 21.75
1 2498. 1 =:
5 98.5 64QAM ° =3 20.58
256QAM 17.59
QPSK 25.03
16QAM 24.25
2 5 2498.5 CAGAM 1 9 o CEWT
256QAM 20.64
QPSK 20.15
16QAM - 19.49
3 10 2501 CAOAM 1 o 5 R
256QAM 15.31
QPSK 22.18
a 10 2501 16QAM 20 o =2 21.25
64QAM 20.19
256QAM 18.25
QPSK 21.14
16QAM . 20.16
5 10 2501 CAOAM 50 o =3 CRE
256QAM 16.87
QPSK 23.19
16QAM _ 22.15
6 10 2501 CAGAM 25 20 =1 R
256QAM 19.16
QPSK 25.35
16QAM 24.57
7 10 2501 1 49 o
64QAM 23.68
256QAM 20.58
QPSK 20.35
16QAM 19.46
1 2 . 1 =5
2 5 503.5 64QAM ° 2 18.30
256QAM 15.21
QPSK 22.26
16QAM _. 21.28
9 01 311 15 2503.5 CAOAM 20 o =2 o058
256QAM 18.23
QPSK 20.31
16QAM _ 19.24
10 15 2503.5 CAGAM 75 o “4 oA
256QAM 16.18
QPSK 21.29
11 15 2503.5 16QAM 50 15 =3 20.31
64QAM 19.16
256QAM 17.11
QPSK 25.31
16QAM 24.10
12 1 2 X 1 74
> 503.5 64QAM ° 23.28
256QAM 20.39
QPSK 20.39
16QAM - 19.84
13 20 2506 CAGAM 1 o =5 T84
256QAM 15.37
QPSK 22.31
16QAM ) 21.32
14 20 2506 20 o
64QAM 2 20.30
256QAM 18.39
QPSK 20.19
16QAM _ 19.30
1 2 2 1 =
5 o 506 GAQAM 00 o 4 556
256QAM 16.14
QPSK 21.23
16QAM _. 20.24
16 20 2506 CAOAM 75 24 =3 CWE]
256QAM 17.19
QPSK 25.47
16QAM 24.79
17 20 2506 CAGAM 1 929 o CERET
256QAM 20.86
QPSK 22.25
18 01 312 5 2498.5 16QAM 1 o =3 21.75
64QAM 21.06
256QAM 17.30
QPSK 25.19
16QAM 24.51
1 1 1 2498. 1
=) ° > 98.5 64QAM ° ° 23.65
256QAM 20.92

Notel: A-MPR is applied to low channel side. Mid and high channels output power are not affected. Output power verification with
mid and high channels are done and confirmed the power levels are same as the original filing when A-MPR mode was disabled.
Note2: Output power verification with other MCC codes, 310 and 312 have been checked and confirmed the power results are same

as the level resulted at MCC code, 311.
END OF REPORT
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